INSTALLATION GUIDE
TOYOTA HILUX - QF517

s

|
oA

A E
=1

\ I~ .
| J N
AR 3 ((AY —

PARTS LIST
Item Part Name Qty. Item Part Name Qty. Item Part Name Qty.
A |QF517 Bracket 4 E | QF Sleeve (Back) 2 I |M8 x 50mm Hex Head Screw 8
B |QF Bed Clamp (Front) 2 F | Trim Ring 4 J |M8 External Tooth Washer 8
C |QF Bed Clamp (Back) 2 G |5/16-18 Socket Screw 4 K | QwikFoot Tree Clip 16
D |QF Sleeve (Front) 2 H |5/16" Lock Washer 4 L |1/4" Allen Wrench 1
Al El FRONT g BACK 2' FRONT
=

= \\

F] G| H] I J | K]
g g ’

TOOLS NEEDED

N———=10

13mm

Roll-N-Lock Corporation
954-785-7655 | www.rollnlock.com

RNLDOCO01-38-5 7-8-14







ROLL°'N-LOCK"®

INSTALLATION GUIDE
TOYOTA HILUX

"A" DECK (SMOOTH SIDE)

INSTALL
STEP 1-8

PRODUCT CODE:
517M

| 3| LHS = RHS




i R ‘\
@
C >
O
[ ]

ble
//

%
M







.

ROLL°'N-LOCK"®

INSTALLATION GUIDE
TOYOTA HILUX

"A" DECK (SMOOTH SIDE)

INSTALL
STEP 9-17
|8 |LHS = RHS
Z@B/ /
9 %
- (ROLLNTOCR) o
A 0%
o

pg 6







19 | LHS = RHS

STEP 18 & 22

pg 8




	p1
	p2
	p3
	p4
	p5
	p6
	p7
	p8

